
JS-1800L

CORDLESS JIG SAW
2012. 04. 30



JS-1800L

Item RSP

no. (%)

1 2416766 SCREW(M4x20),JS-1800L 4 -

2 2416767 SPRING WASHER(5650008001),JS-1800L 4 -

3 3005832 MOTOR ASS'Y(18V),JS-18 1 5

4 2131574 FAN BAFFLE,JS-1800L 1 -

5 2416768 HEXAGON NUT(M5),JS-1800L 1 -

6 3240318 PENDULUM LEVER,JS-1800L 1 1

7 2416769 SPRING B(3660050001),JS-1800L 1 -

8 2131594 CAP(3551668001),JS-1800L 1 -

9 3109125 GEAR CASE ASS'Y,JS-18 1 5

10 3240319 BLOWING KNOB,JS-1800L 1 1

11 2416770 ERING(5660005001),JS-1800L 1 1

12 2030357 PENDULUM PIN,JS-1800L 1 1

13 2416771 WASHER D(3700184001),JS-1800L 1 1

14 2416772 WASHER(3700197003),JS-1800L 2 1

15 2030358 PENDULUM PLATE,JS-1800L 1 1

16 2065224 COUNTERWEIGHT,JS-1800L 1 1

17 3200205 COUNTERWEIGHT SET(2822262001),JS-1800L 1 1

18 2416773 WASHER A(3700181001),JS-1800L 1 1

19 2029102 GEAR SET,JS-1800L 1 1

20 2418979 ROLLER ASS'Y,JS-1800L 1 1

21 2417710 NEEDLE BEARING(5700029001) 1 1

22 2416774 WASHER C(3700183001),JS-1800L 1 1

23 2416787 CIRCLIPS FOR SHAFT,JS-1800L 1 1

24 2416775 SCREW(M4x10),JS-1800L 2 5

25 2030355 DRIVE BRACKET,JS-1800L 1 5

26 2030356 DRIVE BRACKET CLAMP,JS 1 5

27 2416776 Hexagon lobuar screw(M4X12),JS-1800L 2 1

* RSP : Recommended Spare Part

Part no. Description

PARTS

Q'ty Remark



JS-1800L

Item RSP

no. (%)

28 2416777 PLAIN WASHER(5650006003),JS-1800L 2 1

29 2030359 SLIDING BEARING SUPPORT,JS-1800L 1 1

30 2075014 DUST SEAL(312044403),JS-1800L 1 1

31 2030360 LOWER SLIDING BEARING,JS-1800L 1 1

32 2416788 SLIDING SPRING,JS-1800L 2 1

33 3109126 GEAR CASE COVER ASS'Y 1 5

34 2131595 LED COVER,JS-1800L 1 1

35 2416778 Hexagon lobuar screw(M4X12),JS-1800L 4 1

36 2416779 SPRING WASHER(5650015005),JS-1800L 1 1

37 2416780 TORSION SPRING(3660281001),JS-1800L 1 1

38 2041714 BLADE WRENCH,JS-1800L 1 1

39 2065221 WIRE GUARD,JS-1800L 1 2

40 2416781 SCREW(M5X25),JS-1800L 1 2

41 3109127 PLUNGER ASS'Y,JS-1800 1 5

45 2416782 Hexagon wrench(5680031001),JS-1800L 1 2

46 2131567 HOUSING(R&L) ASS'Y,JS-1 1 5

47 3109128 BASE PLATE ASS'Y,JS-1 1 5

49 2065223 CLAMP(3703884001),JS-1800L 1 1

50 2416783 SPRING WASHER(5650015005),JS-1800L 1 1

51 2416784 Hexagon socket screw(M5x16),JS-1800L 1 1

53 2131570 BUTTON,JS-1800L 1 1

54 2009202 SWITCH(4870303001),JS-1800L 1 5

55 3110493 PCM(D) Ass'y, JS-1800L 1 5

57 2416785 TAPPING SCREW(M4x20),JS-1800L 7 1

58 2416786 TAPPING SCREW(ST2.9x16),JS-1800L 1 1

59 3110369 BATTERY PACK ASS'Y(CAP INCL,18V,2.6Ah),DID- 2 5

60 3119325 CHARGER ASS'Y(220-240V,EN2PIN,C14435),DID- 1 5

61 3111457 CORD ASS'Y,230V(EN,H03VVH2- 1 2

* RSP : Recommended Spare Part

Q'ty Remark

PARTS

Part no. Description



JS-1800L

Item RSP

no. (%)

42 3240320 KNOB(3400175007),JS-1800L 1 1

43 2065222 RIP FENCE,JS-1800L 1 1

44 2131569 VACUUM ADAPTER,JS-1800L 1 1

48 2131568 ANTI SPLINTERING INSERT, 1 1

52 2131572 BASE PLASTIC COVER312617 1 1

ML MANUAL 1

PLASTIC KIT ASS'Y 1

* RSP : Recommended Spare Part

RemarkQ'ty

STANDARD ASSESSORIES

Part no. Description


	JS-1800L_explodeview.pdf
	JS-1800L PART LIST.pdf



